Water Treatment Plant and
Wastewater Treatment Plant Pro;ects

For the City of Hollywood, Florida

| RFQ-041-23-JJ | February 28, 2023

vacobs




TAB A
Table of Contents




City of Hollywood | Water Treatment Plant & Wastewater Treatment Plant Projects | RFQ-041-23-JJ

Tab A | Table of Contents

Tab A | Table of Contents i

Tab B | Executive Summary

Tab C | Firm Qualifications and Experience 4
Tab D | Organizational Profile and Project Team Qualifications 35
Tab E | Approach to Scope of Work 51
Tab F | Knowledge of the Site and Local Conditions 63
Tab G | References — Vendor Reference Forms 66
Tab H | Sub Consultants Information 75
Tab I | Financial Resources 76
Tab J | Legal Proceedings and Performance 81
[...]
PWD's vision is to be recognized as "an industry leader who is distinguished for their
professionalism, responsiveness, reliability, environmental stewardship, sustainable
solutions, fiscal responsibility and caring attention extended to every individual they
encounter.” Jacobs is providing delivery resources, processes and tools, and capital
planning to deliver projects with a transparent, defensible, and prioritized plan
focused on accountability.

In support of that vision, PWD established the PWD Infrastructure Program. This
$300M, 5-Year CIP is composed of 58 projects to update, modernize, and expand
potable water, sanitary sewer, and reclaimed water infrastructure.

Jacobs is managing this program and is providing water and wastewater technology development and A/E services using

a stage-gate process.

vacobs

Page| 16



City of Hollywood | Water Treatment Plant & Wastewater Treatment Plant Projects | RFQ-041-23-])

The program started with the initiation of several immediate action projects. The immediate action projects were selected
to address safety issues, streamline operations, improve water quality, increase treatment capacity to support future
growth, define future improvements at key facilities, and provide master planning.

Working closely with the STOF, we developed several master plans in FY
2013 for the WTPs and WWTPs, solid waste management, and SCADA
controls systems. These master plans provide information and analysis
necessary for the tribal community’s infrastructure long-term planning TAMPA | &
using a phased approach. The CIP and master plans are updated regularly to L
reflect changes in service demands, infrastructure condition, emerging
goals, and priorities.

Several immediate action projects were initiated as part of the infrastructure
program to address high priority operational needs, conduct a wide needs
assessment of plants and facilities to develop a prioritized 5-year CIP, ?MOME
identify the current and future funding needs to maintain the tribe's
infrastructure investment, and implement a delivery platform to manage
the PWD Infrastructure Program to maintain a high level of water and sewer
utility service for the Seminole Tribe of Florida.

Pilot Testing and Improvements to Pre-Treatment and Nanofiltration (NF)
Membrane Skids at the West WWTP
Boynton Beach, FL

CLIENT
City of Boynton Beach

PROJECT DURATION
2021 - 0Ongoing

[ ek

and on schedule

Since the early 1990s, we have been continually
providing services, including design, construction
management, and inspection for the City of Boynton
Beach. Under this stand-alone pilot testing and
improvements to membrane skids project, we are
performing a membrane pilot study to investigate size
and type of particulate loading and evaluate pre-
treatment alternatives to minimize particulate fouling,
use alternative scale inhibitors to provide protection against scaling under reduced sulfuric acid or sulfuric acid-free feed
water conditions, measure membrane performance, and verify against results of membrane projection software.

The WTP treats surficial aquifer groundwater. Pretreatment consists of sulfuric acid injection, cartridge filtration,

and scale inhibitor injection. Main treatment consists of six membrane skids with two-stage NF treatment and first stage
permeate throttling. Post treatment includes degasification of NF membrane permeate, sodium hydroxide for pH
correction, and sodium hypochlorite for disinfection. The raw water contains elevated levels of hardness, alkalinity,
organic material, and color, and modest levels of hydrogen sulfide and iron. Treatment includes a bypass blend
arrangement, (currently discontinued because of increased hardness passage).

We developed the project execution plan and are providing project management, project coordination, document
controls, QA/QC, health and safety plan, scheduling, and home office support. Specific services include:

= Pilot Testing: of up to three membrane element combinations as selected by each membrane element manufacturer.
the anticipated NF pilot skid has a capacity of 20,000 gallons per day. Deliverables include development of pilot test
protocols and results.

vacobs Page | 17



City of Hollywood | Water Treatment Plant & Wastewater Treatment Plant Projects | RFQ-041-23-])

= Design Criteria Document: evaluating different pre-treatment solutions for particulate removal, covering sand
separators, minimizing membrane scaling, changes to existing NF membrane system configuration and membrane
skid size. The design criteria document will include the conceptual design, performance specifications, technical
information for bid addenda, responses to technical questions, clarifications during bidding, and bid-award

recommendation.

= Construction: 24-hour support; as needed observation of construction work, equipment testing, membrane element
loading, membrane skid startup and performance testing; shop-drawing review; and RFI responses.

WTP Expansion and Improvements Engineering Services

Bonita Springs, FL

CLIENT
City of Fort Lauderdale,
Florida

PROJECT DURATION
Lime Softening WTP
Expansion (1998-2000)

RO WTP DB - New WTP
(2002-2004)

RO WTP Phase 2 DB
Expansion and Lime Softening
WTP Improvements
(2015-2018)

RO WTP Phase 2 DB
Expansion and Lime Softening
WTP Improvements
(2019-2023)

CONSTRUCTION COST
Phase 3: $22.7M Construction

CONSULTANT FEE
Phase 3: $1.3M Design

CONSULTANT'S ESTIMATE
VS. ACTUAL CONSTRUCTION
COSTS

$22.7M Guaranteed max
price

$21.9M Actual cost without
owner-driven additions

% Eomplesed

and on schedule

Since the mid-1980s, Jacobs has provided a wide range of planning, engineering
design, and construction services to support the needs of Bonita Springs Utilities
(BSU) for the water supply system covering source water wells, both shallow and
deep, water treatment, two deep injection wells, and finished water storage and
pumping. Jacobs was retained by BSU to provide engineering services on numerous
traditional and DB projects with total fees exceeding $100M.

Phase 1 RO WTP

In 2004, Jacobs completed construction of the $40M, 20,000-square-foot reverse
osmosis (RO) WTP that boosted BSU's water production capacity to help BSU meet
anticipated water demand. The new 6.0-mgd facility, which is expandable to 12-mgd,
uses RO to treat brackish Floridan well water. This project also included a storage
tank, wellfield, and injection well for disposal of concentrate. The new facility
included four new 1.5-mgd, two stage membrane skids; new degasifier and transfer

pumping facilities; new feed pump and raw water and finished water chemical feed systems; a new 2MG finished water
storage tank, and high-service pumping station.

RO Energy Optimization Improvements

In 2013, Jacobs conducted a PDB project at the RO WTP to improve facility energy efficiency and operability. The project
included installing new energy recovery and membrane elements to reduce annual operating cost by more than
$300,000. The project included modeling of the existing RO treatment system and wellfield using Jacobs’ Digital Twins
Replica® dynamic process model facility controls, RO system design setpoints, and well usage to optimize operations and
further reduce ongoing operating cost.

vacobs

Page| 18


https://communities.int.ch2m.com/sales/CI/WT/NADB/Bonita%20Springs%20Utilities%20Projects%20%20Florida/DSD_101_BonitaSprings_rev1.jpg

City of Hollywood | Water Treatment Plant & Wastewater Treatment Plant Projects | RFQ-041-23-])

Phase 2 RO Expansion and Lime Softening Upgrades

Jacobs, serving as the DB contractor, designed
and constructed upgrades to the BSU WTP to
meet quickly growing demands and improve
facility reliability. The Phase 2 expansion and
improvements project was completed in 2018
and made maximum use of existing
infrastructure to expand the RO facility by 2-mgd
by retrofitting the existing RO trains with
additional pressure vessels, piping and
membrane elements. This cost-effective
expansion increased capacity of each original
1.5-mgd train to 2-mgd while making use of
excess design capacity within the feed pumps,
piping headers, energy recovery devices and
valves. The project also added sand strainers, a
degasifier, transfer pumps and Floridan wells.

Lime improvements included replacing the existing lime silo and feed slaking equipment with a hydrated lime storage
and feed system. The easier to maintain system has improved facility reliability by eliminating many common lime
storage and feed issues. The lime improvements included covering the existing filters and modifying disinfection design
to reliably achieve 4-log virus removal without using valuable finished water storage tank volume. The project expanded
the existing lime softening process by 2-mgd to 10-mgd.

Phase 3 RO Expansion

The ongoing Phase 3 expansion includes a constructing a new building with two 2.0-mgd rated RO trains while
incorporating a blend of fresh well water into both the brackish RO feed water and RO permeate to reduce facility
operating cost by >$100k annually. The work also includes the conversion of the existing wet, chemical scrubber to a
biological scrubber system for a cost-effective treatment of hydrogen sulfide off-gas. The expanded facility, combined
with the existing lime softening WTP, will allow BSU to produce 22-mgd of potable water, enough to meet the needs of
the utility's service area at build out. The facility design accommodates the low-cost future addition of NF trains within
the new process building to replace the aging lime softening process. The Phase 3 expansion will be commissioned in
early 2023.

City of West Palm Beach, Florida Program Management and Technical Support for

Water Utility System
West Palm Beach, FL
CLIENT Jacobs provided program management services during the planning, design,
City of West Palm Beach permitting, and construction of improvements to all aspects of the city's water
Florida supply, treatment, and distribution utility systems.
PROJECT DURATION The city's capital program was driven and prioritized by Consent Order mandates and

several risks identified at the city’s WTP that had to be addressed while the long-term
solution was being evaluated and studied by consultants. As such, the program'’s
complexity was greatly increased due to the need to maintain a surface water supply

— Completed during drought conditions, maintain full plant operations during construction, and
\/ within budget the need to automate the 47-mgd plant without compromising any specific process.
J and on schedule During this multi-year contract, we provided planning and coordinating

improvements to the city's water utility system, as well as overall program
management of the city's consultants and contractors implementing the projects.

2008, (2015 Constr., WTP)
Complete: 2017

During the planning phase of the work, we coordinated information to/from eight consultants, six annual contractors,
three regulatory agencies, four city departments, the Citizen's Water Task Force, the mayor, and the city commission. We
also provided operational oversight/support of the city's water utility system throughout the planning, design, and
construction of these improvements.

vacobs Page 19



City of Hollywood | Water Treatment Plant & Wastewﬁter Treatment Plant Projects | RFQ-041-23-JJ

Our team performed a value engineering (VE) study effort, focused on reviewing the preliminary design for the city's 47-
mgd conventional surface WTP and the proposed improvements. The proposed preliminary design replaced the existing
treatment process and provided new facilities, including a new raw water meter, Magnetic lon Exchange (MIEX®)
contactors and building, ultrafiltration (UF) membrane filters, membrane washwater, and an administration building. We
also provided oversight for the recovery system, retrofit of existing gravity filters for granular activated carbon (GAC)
adsorbers, a new chlorine contracttank, and site civil, piping, electrical, and instrumentation improvements.

Force Main Condition Assessed

In addition to the water program, we evaluated force mains installed from 1974 through 1975. The city owns and
operates a force main that conveys approximately 15 to 20-mgd from Lift Station #22 on 23rd Street, to the East Central
Regional Water Reclamation Facility (ECRWRF). The force main evaluated is comprised of approximately 31,000 LF of
42-inch and 48-inch pre-stressed concrete cylinder pipe. The size of the force main changes from 42-inch to 48-inch just
west of [-95. A recent internal inspection of the pipe revealed structural deficiencies starting at a point immediately west
of I-95 and continuing to the ECRWRF— over 13,000 LF of 48-inch- diameter PCCP. We are performing design services
to restore the structural integrity by internally lining it using the cured-in-place trenchless technology (CIPP)
rehabilitation/renewal method.

Fort Lauderdale 2020 Bi-Annual Water and Sewer Engineer's Report
Fort Lauderdale, FL

CLIENT Jacobs prepared a Bi-annual Water and Sewer Engineer's Report as required by the
city's 2003 and 2018 bond resolutions. The bond resolutions require that the city's

City of Fort Lauderdale . . S . .

consulting engineer prepare and file with the city, not less than bi-annually, a report
PROJECT DURATION setting forth such advice and recommendations as they may deem desirable in
4/10/2020-7/2/2020 respect to the water and sewer system. As part of the project, we reviewed with the

city staff the organizational structure of the city's Public Works Department, its
— service contracts with nearby communities, regulatory requirements and staffing, to
\/ Completed Y guiarory red g

\/l confirm that the institutional framework and staffing are in place to manage and plan

for ongoing city operation, maintenance, and improvement of the system and to
The city provided information, including the 2017 updated water

meet its regulatory
requirements.
and wastewater' master plan, as well as discussions with
engineering and operations staff, were used to evaluate the
effectiveness with which goals and objectives of the system are
being met and to verify that planned facilities will accommodate
projected water and wastewater demand.

within budget
and on schedule

We characterized the existing water and wastewater systems by
evaluating the basic operating conditions, water supply, treatment,
and distribution facilities, wastewater collection, treatment, and
disposal facilities, and regulatory requirements. Based on available
planning documents, we identified the future water and
wastewater system improvements needed and evaluated the
improvement schedules for their design, and construction.

We reviewed the historical operating revenues and expenses to
evaluate if the revenue generating capacity of the water and wastewater systems is sufficient to meet coverage
requirements as defined in bond resolutions from 2003 and 2018 in accordance with the city's outstanding debt service
schedules. Operating and non-operating expense estimates were reviewed to verify that reasonable level of renewal and
replacement are allowed for and to determine the efforts of the planned facilities on revenues from rates. We verified and
compared current rates and charges with other nearby communities. We also developed conclusions and
recommendations were developed regarding financial parameters and performance of the city’'s utility system.

Study findings were summarized in the Bi-annual Engineer's Report. We successfully completed the project within a very
compressed schedule and under budget. Also, we successfully delivered the prior Series 2016 and 2018 Bond Feasibility
Reports in 4 years and 2 years, respectively, prior to this latest update.

vacobs Page| 20



City of Hollywood | Water Treatment Plant & Wastewater Treatment Plant Projects | RFQ-041-23-])

Resilient Rebuild — Master Planning, Coastal Resilience Planning, Platform
Visualization, Tyndall AFB

Panama City Beach, FL